(HjHusqvarna

IPL,Wire Equipment, 2007-01, 115 08 27-20

Wire Equipment
for WS 400 series

Reservdelar

Spare parts
Ersatzteile

Pieces de rechange
Piezas de repuesto
Ricambi

Pecas sobresselente

115 08 27-20

HUSQVARNA CONSTRUCTION PRODUCTS



No. Pos. Description No. Pos. Description
501 37 53-01 A Wireguard

501 37 54-01 A Wireguard Complete
53111 30-33 C Pulley with bracket complete
53111 31-35 E Angle plate complete
53111 31-37 D Angle adapter complete
53111 33-20 B Drive wheel incl. Hub (60mm)
53111 44-68 F Water nozzle

53111 51-93 B Drive wheel incl. hub (1")
5311180-03 F Coupling female

53111 80-05 F Nipple 1812

53111 80-06 F Nipple 18210

53111 80-18 F Ball valve 3/8"

53111 82-08 F Coupling

53111 90-14 F Hose clamp
5311190-31 D Washer 13x36

53111 91-07 B Wear rubber, drive wheel
531119112 C Wear rubber

53111 91-57 A Handle

53111 91-80 C Shaft seal BASL 35x55x9
53111 91-82 E Washer 10,5x28x6
53111 91-83 B Washer 13x24
531119199 CE Screw M6S 10x30
53111 92-03 BD Screw M6S 12x30
531119248 A Cap nut M10
531119321 C Seeger circlip SGH 55
53111 94-31 A Plug

53111 94-34 A Foot

5311194-36 A Locking pin
5311213-79 A Knob

5311214-82 C Bracket

5311214-83 E Angle plate
5311214-94 C Wheel

5311214-95 C Cover

5311215-01 B Hub

531121525 F Water lance complete
5311221-45 D Angle adapter
5311224-78 B Distance 1"
5311224-87 A Bracket

53112 31-44 A Bracket

531123148 A Reinforcement bracket
5311231-63 A Foot

7252501-51 E Screw M6S 10x50
72553 68-01 A Screw MC6S 6x16
72553 70-01 A Screw MC6S 6x20
7255461-01 B Screw MC6S 8x50
72563 31-51 C Screw MF6S 5x20
72563 66-51 B Screw MF6S 6x12
72564 59-51 B Screw MF6S 8x40
73123 20-01 CE Nut M10

7312322-01 D Nut M12

73143 20-01 A Nut M10 low
7322516-01 A Locking nut M6
7353130-00 C Seeger circlip SGA 30
7382106-04 C Bearing 6006-2RS1




DIMAS Wall saw wireguard WS 400
complete 501 37 54-01

725 53 70-01 (x2)
531 11 94-36

;— 531 11 91-57

732 25 16-01 (x6)

Q Q
g of TP
53112 24-87 (x2) —> \ < ~/
1S Q
& | N S —— 501 37 53-01

@@/& ;} g )
@ | 0
725 53 68-01 (x4) M

53112 31-48
531 11 92-48

531 11 94-31

731 43 20-01

53112 31-44

531 12 13-79 (x2)




*Drive Wheel with hub and wear rubber
60mm flange *531 11 33-20
1" flange *531 11 51-93

Only 1" flanges
53112 24-78

*725 64 59-51 (x4)
725 63 66-51 (x2)

53111 91-83 Only 1" flanges

531 11 92-03

Wear rubber, drive wheel
*531 11 91-07

C Pulley with bracket complete 531 11 30-33

Wear rubber, pulley

531 11 91-80 531 11 91-12

531 11 93-21

73123 20-01 (x4) 531 12 14-94

738 21 06-04

53111 91-99 (x4) ~ 53112 14-82

725 63 31-51 (x4)




D Angle adapter Mounting bracket
complete 531 11 31-37

731 23 22-01 (x4) 531 11 90-31

731 23 22-01

53112 21-45

531 11 92-03 (x4)

E Angle plate for pulley
complete 531 11 31-35

Q\ 531 11 91-82 (x2)

73123 20-01 (x4)

725 25 01-51

731 23 20-01

531 11 91-99 (x4) 53112 14-83




F Water Lance complete 531 12 15-25

531 11 82-08

531 11 80-03 /@
531 11 80-06

531 11 80-05

531 11 90-14

53111 80-18

531 11 44-68




